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CONTEMPRA 3 - SERIES ASSEMBLY INSTRUCTIONS FOR
SOLID COVER

HAMMOND
MANUFACTURINGTM

ELECTRONICS GROUP

visit our website @ www.hammondmfg.com

ASSEMBLY INSTRUCTIONS:

A)  Mount solid cover (item 1) onto rack frame.  Bottom support on
      cover rests on bottom of rack frame.  This will help to position
      cover.

B)  Using the 1/4-20 screw, flat washer and HEX nut (items 2, 3 & 4)
      secure cover to rack thru existing latch and hinge holes.  Use top
      hole in each cluster for mounting.

Bottom support
inside of cover
see STEP A.
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#2 Phillips Head
Screw Driver

3/8 or 7/16 Socket
Wrench

ITEM No. DESCRIPTION QTY
1 SIDE PANEL 1
2 1/4-20 X 3/4 HEX BOLT 12
3 1/4 SPLIT LOCK WASHER 12
4 2.5" HEX SPACER 4
5 NUT 1/4-20 4

PARTS LIST


